1937-54 Chevy Bolt-In IFS Instructions

Upper balljoints

TOP Vl EW bolts in (4 bolts ea.

side)

Tabs on eac h upper
tow er weld to the ¢ hassis

Frame mounting br ackets
bolt to original ¢ hassis
holes. (5 ea. side)

BOTTOM Vl EW Rubber b ushed r ack Lower balljoint

mounts .
Steering stops comes pr essed-in
go tow ard rear

Sway bar br acket bolts
to low er coilo ver
mounting bolt

SirmnMleyer ;i n.

2795 SE 23rd - Lincoln City, OR 97367
wWww. jimmeyerracing.com Tech: 1-541-994-7717 = Order: 1-800-824-1752 « Fax: 1-541-994-2397



Torque S pecs

All specs ar e in foot pounds = ft. Ibs .

Torqgue specs common to both sides

Shock mount
TOP VIEW » to upper
Top Coilover to Upper balljoint @ tower (2 allen
Balljoint Nut bracket nut nuts (4 ea.) bolt s) @

Upper tower-to-
frame tab bolt s

3

Lower Tie rod

Balljoint Nut @ s
All mounting bolt s to
plate & chassis 5 ea. side
BOTTOM VIEW

Rack mount
bolts

All end cap s

Lower Coilover
mounting bolt

M ey e r i o .

2795 SE 23rd - Lincoln City, OR 97367
www.jimmeyerracing.com Tech: 1-541-994-7717 = Order: 1-800-824-1752 - Fax: 1-541-994-2397



3

Parts Inventory List s & Replacement Part s

1st thing to do is read over the entire instructions
paying special attention to page 10

‘37-54 Chevy l.F.S. 10 3/8NCx11/4 Bolts

H 20  3/8 Washers Crossmember
Hardware Klt 10  3/8 NC Nylock Nuts
Quantity Fastener Size Fas- 1 Shock Spanner Wrench
tener 1 609 Locktite
Location
(1
2 Urethane balljoint boots 37'54 Chevy
8 1/4 NF x 3/4 Bolts
8 14 NF Nuts Replacement Part s
8 1/4 Lock Washers Top
4 5/8 NF x 2 1/2 special pivot bolts A Application Brand Part#
4 5/8 ID Spacers Arms
4  5/81D GR 9 Washers Rotors -
8 5/8 ID AN Washers Calipers 70-78 Camaro 11" Rotor
4 1/2 NC x 1 1/4 Allen Bolts . )
4 1/2 External Star Washers Top Spindles —79-81 Camaro 11" Rotor
2 12NCx2 1/4 GR 8 Bolts Shock L. Ball Joints | 79-88 Impala 12" Rotor TRW #10277
2 1/2 NC Nyloc Jam Nuts Mount
4 121D H.D. Flat Washers T. Ball Joints — TRW #10268
2 1/2 NC x 4 Allen Bolts Upper
2 1/2 NC Nyloc Jam Nuts Tower Coil Over Shocks QA1 11" Extended ALN3855
4 1/2 ID AN Washers Support ) ]
2 Tower Support Tabs Tabs Coll Spl’lngs 2 1/2 1D x 7" x 550/650 Ibs.
2 3/8 NC x 6 1/2" Bolts Caliper Banjo Bolt 10MM
8 Urethane Bushing Sway
2 Tube Spacers 2 1/2” Bar
8  Bushing Washers Bolts L. i i
2 3/8 Nylock Nuts Rack & Pinion S teering Unit
2 L” Brackets
2 Shafts . Flaming River 79-93 Mustang
4 5/16 NF x 3/4 Countersunk Allen Bolts  Pivot Manual Steering (9/16 x 26 Spline) #1503
4 3/4 1D x .030 Stainless Washers Shafts
4 Aluminum Caps Power Steering  (3/4x36 Spline) ‘83-88 T-Bird TRW15704
2 12 NC x 4 1/2 Allen Bolts Power Steering Pump ‘71-74 Chevelle #6000
2 1/2 NC Nylock Nuts Lower “A” /Camaro
2 1/2 AN Washers Arms with 3/8 inverted flare fittings
4 1/2” ID Spacers
2 Urethane Balljoint Boots )
58 NE x 4 Bolts Brake Part s List
2 5/8 NF Nylock Nuts Rack & : :
2 5/8 USS Flat Washers Pinion Master Cylinder Kit Includes:
2 5/8 SAE Flat Washers ‘67-76 ‘vette m/c Bendix #11371
) 1/4” x 12" Brake Line

% I}; ﬁgd,@?gg;e&its WiI}’Nood adjustable Propor}ioping Valve
4 1/21.D. GR 9 Flat Washers Tie 1/4” plug (for rear of stock “T”)
4 1/2 1.D. Flat Washers Rod Hoses #4, 16" stainless braided with 10MM banjo
2 9/16 NF Jam Nuts Ends with #4 female swivel nut
2 7/16 NF Nylock Nuts
2 7/16 Flat Washers

M eyer i

2795 SE 23rd - Lincoln City, OR 97367
www. jimmeyerracing.com Tech: 1-541-994-7717 « Order: 1-800-824-1752 - Fax: 1-541-994-2397



INSTALLING THE L OWER A-ARM TO CROSSMEMBER

Find these par ts to assemb le the low er A-arm.
The balljoint comes pr essed-in. R efer to the
HARD WARE PAGE 3 for fastener siz es. The low er
A-arms need to be installed on cr  ossmember

first. (Right A-arm shown below)

}r

/ Working on a ta ble is the easiest w ay to

g install the upper & low er A-arms to the
Steering stops g 0 crossmember .
tow ard the r ear.

i
g

Grease all (4)
bushings inside
and out, along with
the cr oss shaft
and the holes in A-
arms and in the
crossmember on
each side.

Install the 4
urethane b ushings
as shown.

W

g <
JirmaVie=> [ =1 7 [ =) gt iyttt

2795 SE 23rd - Lincoln City, OR 97367
www. jimmeyerracing.com Tech: 1-541-994-7717 = Order: 1-800-824-1752 « Fax: 1-541-994-2397



INSTALL LOWER A-ARM - Con’ t

Use only a plastic mallet orr  ubber hammer to ta p the shaft
through the f irst 2 bushings . Then, install a 3/4-inc h diameter
washer betw een the b ushing and the cr ossmember . Contin ue
to ta p the piv ot shaft thr ough the cr ossmember .

As the piv ot shaft meets the other side of  the
crossmember , install another 3/4-inc  h diameter

washer. You should ha ve one washer on eac h side of
the cr ossmember .

Contin ue ta pping the shaft thr ough the last 2 b ush- Use the alumin um ca pshaft scr ew (5/16NF X
ings, then stop with a bout 1/4-inc h of shaft stic king 3/4 counter sunk) to ta p the shaft thr ough the
out. last 1/4-inc h.

dirmM ey er i i

T T T BN N B
2795 SE 23rd - Lincoln City, OR 97367
Tech: 1-541-994-7717 = Order: 1-800-824-1752 -~ Fax: 1-541-994-2397

www. jimmeyerracing.com



dirmieyer

Install the alumin um end ca ps and Loctite
both 5/16 NF counter sunk f lathead scr ews "
in eac h end. Using an Allen wr ench on each Next, find the 5/16NC X 3/8 set scr ew, Locktite it and

end of the shaft (end ca ps) will k eep the install as shown in low er A-arm cr oss shaft.
shaft fr om turning .

INSTALLING UPPER A-ARMS T O CROSSMEMBER

The long er arm of the upper A-arm g oes

tow ard front of the car. ﬁ‘
\ Apply
e @ E grease
i . Left A-arm on both
0 3 shown the
~ upper A-

arm

d_ : piv ot
! bolts .
E’ \6 Install a

tub ular slee ve on eac h end. Use the shims

Find these par ts to assemb le the upper A- provided betw een the slee ve & upper tow er to
arm. T he balljoint dr opsinand is held b y elimina te any end pla y. Install bolts f inger
four 1/4-20 X 3/4-inc h bolts and Nyloc k nuts tight until alignment.

(tor que to 15 ft. Ibs .)

Start by loading the r ear
A-arm bolt as shown, with

1 sleeve, 1 thic k washer &
1 thin w asher. Elimina te all
front-to-r ear mo vement
using the w asher s as
shims .

OF
&
&)

Find these Like two gears

par ts to as- meshing
semb le the tog ether,
upper coilo ver make sure
mount. R efer to the e xternal
. the HARD- star w ash-
a b WARE PAGE 3 ers mesh f lat bef ore tighten-
for fastener ing the 2 Allen bolts to 60 ft.

sizes. Ibs. Star t in middle as shown.

|P&CIG] [P UICTES fnc

2795 SE 23rd - Lincoln City, OR 97367

wWww. jimmeyerracing.com Tech: 1-541-994-7717 = Order: 1-800-824-1752 - Fax: 1-541-994-2397



INSTALLING COIL OVER BETWEEN A-ARMS

Check the

spring pr e-load
on your as-

semb led

coilo ver. With
the top of the
spring sea ted
into the upper
collar, thread the
low er collar with
stainless w asher

(next to spring) a gainst the sprlng . Using the
spanner wr ench enclosed, thr ead the low er collar
3/4-to 1-inc h up the thr eads and tighten the collar
lock nut against the low er collar .

T

T

Find these bolts to install the coilo
betw een the low er A-arm & upper
tow er. Refer to pa ge 3 for fastener siz e
and loca tion.

ver

Flip the upper
A-arm bac k
andyou’'re
ready to
install the
coilo ver

- shoc ks and
spindles with
brake assem-
bly.

Now y ou can install the coilo ver in the low er A-
arm. Be sur e to install a b ushing on either side of
the coilo ver when installing the 1/2NC X 4 1/2-inc  h
bolt. Use thread loc ker and install the Nyloc k nut.
Torque to 60 ft. Ibs . If you're installing as way bar
don’ t forget the “L " br acket, see #40 & #41.

L
@~

Be sur e to add a thic k
washer on eac h side of

_IlmM

www. jimmeyerracing.com

the upper coilo ver bush-
ing inside the mounting
bracket as shown.

The upper & low er
balljoint boots g o betw een
spindle and A-Arm j

F _y F F F F § _F § §y § J §y  J J

JE r |P&CIG] [P UICTES fnc

2795 SE 23rd - Lincoln City, OR 97367
Tech: 1-5341-994-7717 - Order: 1-800-824-1752 - Fax: 1-541-994-2397




INSTALLING RA CK & STEERING ENDS

Note! T he top of the 2 hat Taper ed
washer s face the r od end ball. tie rod
adapter

Scre w the tie
rod ends on tie

. o rod, all the w ay.
Don’ tinstall the r ack yet. You'll be trimming the Run the nut on first.

tie rod & tha t can be done on the benc h. See
page 3 for fastener siz es.

Measur e center -to-
center on the tier od
end holes .

Clamp a 24-inc h long bar to eac h rotor, and
measur e both fr ont and r ear of the rotor to
mak e sur e they are par allel.

Measur e center -
to-center on the
steering arm

holes .
LAST,
install the
rack and
bolts as NEXT, subtr act to f ind the dif fer ence betw een
shown. T orque to these 2 measur ements (#30& #32) and divide

70 ft. Ibs . Attac h the
tie r od ends to steering
arms using the ta pered tie
rod ada pter s.

by 2. This will be the amounty ou need to cut
off each tie rod, plus 1 thr ead. Re-install the
rod ends to ma tc h the steering arm measur e-
ments .

M ey er .

2795 SE 23rd - Lincoln City, OR 97367
wwWw. jimmeyerracing.com Tech: 1-541-994-7717 - Order: 1-800-824-1752 - Fax: 1-541-994-2397



INSTALLING SWAY BAR

Install the r aised
end of the ur ethane
bushings into the
holes as shown.

The low er sway bar
mounting br acket
bolts to the low er
coilo ver mounting

bolt as shown.

The 3/8 x 6 1/2-
inc h long end bolts
go betw een the
lower A-arm & tie
rod

After the ends of the sway bar ha ve been attac hed to the low er A-
arms & tighten just enough to compr  ess the b ushings on top & bot-
tom, install the shaft b ushings & s wing the s way bar up to the bot-
tom of the frame as shown. T he forw ard existing hole on the fr ame
lip will line up with the fr ont hole in the br acket. You'll need to drill a
3/8-inc h hole for the r ear of both br ackets



10

REMOVING AND INST ALLING TIPS

'49-54 |IFS Shown

13" ‘ 49-54 to 1st hole inside

— 11" —| '37-48 to 1st hole inside

'49-54 Chassis
Shown Her e

\'49-54 to 1st hole outside

\ '37-48 to 1st hole outside

The first thing to do is jac k the car
up high enough, on f lat ground, to
remove the old IFS . Start by discon-
necting the steering & br ake lines.
Next, with a f loor jac k under the IFS
remove the 8 bolts on eac h side
holding the old IFS to ¢ hassis .

All '37-54 Che vy
chassis ha ve a 3/8"
diameter hole on top
center of frame di-
rectly o ver the axle
center line . Varify this
hole to mak e sure your
IFS is on center . You
will be bolting to
existing f actory holes .

Look ing down a t the outside edg e of the right fr ame

rail, the 1st holes on the '49-54 r
front end of frame, on both r ails, and 13%2"
back from front on '37-48 r ails.

FRONT Y

\ For '49-54 Chassis

'49-54 R ails Shown

'49-54 R ails Shown

A FRONT

-

Looking at the inside lip of the
right fr ame r ail, measur e 13-
inc hes bac k from front of

frame to 1st mounting hole
on both r ails for '49-54 r ails

and 11%" bac k for '37-48 r ails.

ails ar e 15" bac k from

The upper tow er tabs weld
to the fr ame on both sides .
See page 3 for fastener siz e.

, use the first (forw ard)
hole in stoc k hor se shoe br acket.

New IFS Frame br ackets bolt to
identical hole pa tterns on both
frame rails.

A Forward
R. Frame Rail

(New IFS Mounting P ad)

1st hole on inside lip 13-inc  hes
bac k on both fr ame rails.



STEERING AND BRAKE INST ALLATION TIPS

Plug g oes
here

/

Connects to original
rear br ake line

The optional br ake kit pr ovides all y ou’ll need to
chang e to a disc/dr um sy stem. Notice , the
propor tioning v alve goes in the line to the r ear
drums. Replumb the br ake lines by plug ging the
rear of the original “T". T he new line to the r ear
goes from the r ear por t of the m/c thr ough the
propor tioning v alve and r econnects into the old
rear br ake line.

Steering link age,
modif ing e xisting
column or ne w
column ar e optional.

The suppor t bear -
ing br acket welds to the

outside of the frame. Place the top of the
suppor t bearing mount tow ard center of car
(goes over top of frame rail).

When installingy our

steering link age U-

joints , make all

U-joint connec-

tions as

shown! T he

connecting

shafts tha t

enter the

U-joints

should

be mounted f lush on the inside! Y our
steering can be se verely limited or loc k-up
if the connecting shaft pr otrudes into the
U-joint tr avel area! Loctite and tighten all

set scr ews in the U-joint as tight as pos-
sible and loc k in place with the jam n ut and
chec k them occasionally .

WHEN SETTING THE T OE-IN alway s measur e betw een the
same tr ead on eac h wheel. W e recommend setting a bout an
1/8-inc h toe-in when y ou’re finished with the installa tion.
First, you’ll ha ve to measur e the bac k (of tires) betw een the
treads and then the fr ont using the same tr ead as the r ear.
When the measur ements ma tc h, then y ou can set the fr ont
tread 1/8-inc h in on both tir es.

11



| 5iM MEYER RACING PRODUCTS |

WARNING: Installation of any component or kit should only be performed by persons
experienced in the insllation and proper operation of SUSPENSION SYSTEMS. ltis
also the responsibility of the person idling any SUSPENSION SYSTEM or kit to
determine the suébility of the component or kit for that particular application.

DISCLAIMER OF WARRANTY

Purchasers recognize and understand that suspension systems and equipment, and all parts, inventory a
services manufactured and/or by JIM MEYER RACING PRODUCTS are exposed to many and varied conditions
due to the manner in which they are installed and used. Purchasers and Jim Meyer Racing Products consciously des
to make their own bgain, irrespective of any court decision and purchasers agree upon good faith and in-consider
ation for being allowed to purchase from Jim Meyer Racing Products said part or services. Purchasers expressl
acknowledge and understand that Jim Meyer Racing Products does not maKgraatjicaaf of fact or promise to
purchasemwhich related to said parts, inventasy services that becomes part of the basis of thyalebetween Jim
Meyer Racing Products and purchasers. Nor does Jim Meyer Racing Products make, or cause to be made to purcha
any description of the goods sold to purchasardoes Jim Meyer Racing Products make or cause to be made, a part
of the basis of the bgain with purchasers, any description dirafation of fact concerning any sample or suspension
systems, and equipment inventory or service.

As further consideration for purchasers using Jim Meyer Racing Products suspension systems and equipmer
any and all inventory and services, purchasers acknowledge that due téettegdionditions and circumstances
under which all equipment and parts are installed and used, purchasers are not relying on Jim Meyer Racing Produc
skill or judgement to select or furnish the proper part or equipment. Purchasers exdiaaslyef are relying upon
their own skill or judgement to select and purchase suitable goods.

Jim Meyer Racing Products makes no warranties whatsaxymessed or implied, oral or written, topur
chasersThere is no warranty of merchantability made to purchasers. Jim Meyer Racing Products further excludes
any implied warranty of fithess with respect to suspension system and equipment, any and all inventory and service

It is expressly understood and agreed between purchasers and Jim Meyer Racing Products that as a part
baigain between Jim Meyer Racing Products and purclesdin consideration of doing business with each ailier
purchasers take, select and purchase said suspension system, equipment, any and ajlangent@gs from Jim
Meyer Racing Products “as is” and “with all faults” and Jim Meyer Racing Products shall always provide purchasers
with a full and complete opportunity to examine, at purchasers leisure and convenience, any suspension system ar
equipment, any and all inventoiyr services when purchasing or contemplating purchasing from Jim Meyer Racing
Products.

If, and in the event that purchasers expressly or impliedly cause representations, or staterfientgionaf
of fact contrary to this disclaimer of all warranties, expressed or implied, then purchasers agree to indemnity and hol
harmless Jim Meyer Racing Products in the event of any claim, demand, or legal action against Jim Meyer Racing
Products by any purchaser

Purchasers understand and agree thatfitepfdirector employee, or salesman of Jim Meyer Racing Prod-
ucts has any authority to make any statement contrary to the terms of this agreement. On theJoonkiaser
Racing Products disavows any statement contrary to what is herein above written.



